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Initial Assessment
 1. Assess for clinical features of Kawasaki Disease
 2. Obtain labs: 

• CBC with differential
•  CMP
•  CRP and ESR
•  Urinalysis with microscopy (bag or clean catch) 
•  Consider blood culture, urine culture, RPP, EBV and CMV serologies

Consider alternative diagnosis

1 clinical feature

2-3 clinical features
or

Fever     days in child     months old
4-5 clinical features 

CRP      g/dL
and/or

ESR      mm/hr

Complete KD
1. Obtain routine TTE
2. Consult Cardiology and Infectious Disease
3. Initiate treatment pathway

Suspected Incomplete Kawasaki Disease
1. Obtain routine TTE
2. Consider Infectious Diseases consult
3. Evaluate supplemental lab criteria 

Yes

No

Supplemental Lab Criteria

1. Anemia for age
2. Platelets > 450,000/mm3 after day 7 of fever
3. Albumin < 3 g/dL
4. Elevated ALT
5. WBC > 15,000/mm3
6. Urine > 10 WBC/hpf 

     lab criteria 
and/or

positive TTE

Incomplete Kawasaki Disease
1. Consult Cardiology
2. Consult Infectious Disease, if not already consulted
3. Initiate treatment pathway

No

Yes

Clinical Features of Kawasaki Disease

• Mucosal Changes – erythema and cracking of lips, 
strawberry tongue, oral/pharyngeal injection

• Conjunctival Injection – Bilateral nonexudative bulbar 
conjunctival injection

• Rash – Polymorphous (I.e. diffuse erythroderma, 
macular, papular, or erythema multiforme like)

• Peripheral Changes – Erythema and/or edema of the 
hands and feet. Desquamation is a late finding (~1-2wks 
after the acute illness).

• Cervical Lymphadenopathy – Usually unilateral, and 
diameter > 1.5cm

Inclusion Criteria

Fever for     days 
and

Clinical symptoms concerning for Kawasaki Disease (KD)
or Incomplete Kawasaki Disease (iKD)
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Afebrile for 36 hours after completion of IVIG 
and 

clinically improved?

Yes

Discharge Home

Medications: 
1. Aspirin 3-5 mg/kg PO daily
2. Prednisolone taper, if started
(2 mg/kg x 5 days, then 1 mg/kg x 5 days, then 0.5 mg/kg x 5 days)
3. Clopidogrel + other additional anticoagulation, if started 

Appointments: 
1. PCP within 1 week
2. Infectious Diseases in 2 weeks
3. Cardiology/TTE in 2 weeks
4. Rheumatology, if consulted

No

1. Give infliximab therapy 10 mg/kg IV once
- no need to screen for TB prior to single infusion
2. Consider Rheumatology consult
3. Repeat routine TTE

Afebrile for 36 hours after completion of Infliximab therapy 
and 

clinically improved?

Consider alternative therapies in consultation with 
Infectious Disease, Cardiology, and Rheumatology

No

Vaccine Considerations
1. Advise influenza vaccine, if not already received 
2. No measles- or live varicella-containing vaccine for 11 
months after IVIG administration

Diagnosis of KD or iKD Confirmed

1. IVIG 2 g/kg given over ~8-12 hr (max rate: 4mg/kg/min)

2. Aspirin 3-5 mg/kg PO q24h (max dose: 81 mg/dose)
3. If patient < 6 months or Z-score   2.5 at diagnosis: start methylprednisolone 2 mg/kg IV q24h (max dose: 60 mg/day)
4. If Z-score      start clopidogrel 0.2-1.0 mg/kg PO q24h (max dose: 1 mg/kg/day) 
5. If Z-score       start LMWH or warfarin 

Yes

Return Precautions
Any patient with new fever, recurrence of symptoms 
within 2 weeks of discharge should be re-evaluated for 
possible recurrent KD

If abnormal TTE during 
admission, reepat TTE prior to 

discharge
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